Wastewater Facility Plan

Montrose Utilities

City of Montrose
March 3, 2023

Submitted by:
Bolton & Menk, Inc.
7533 Sunwood Drive NW
Suite 206

Ramsey, MN 55303-5119
P: (763)-433-2851

F: (763)-427-0833

BOLTON
& MENK

Real People. Real Solutions.



Certification

Wastewater Facility Plan
For
City of Montrose

Montrose, Minnesota
0W1.127810

March 3, 2023

PROFESSIONAL ENGINEER
I hereby certify that this plan, specification, or report was
prepared by me or under my direct supervision, and that |
am a duly Licensed Professional Engineer under the laws
of the State of Minnesota.

Signhature: W\(\W &@Q Cﬁm

Typed or Prin{éd Name*’ Jennifer Selchow, P.E.
Date: 3/3/2023 License Number: 59177

Prepared by: Bolton & Menk, Inc.
[...]
Prepared by: Bolton & Menk, Inc.



o
o
<

350

(1/

S
o
o

3

w

(=
[Ep}
N

)

zz - Am(
zz - 1ady
7z - uef
1Z-%0
12 - Am(
1Z - [dy
1Z - uef
0Z -0
0z - Am[
0z - [dy
0Z - uef
61 -200
61 -Am[
61 - [dy
61 - uef
81-30
81 - Am[
81 - [udy
81 - ue(
L1-%0
LT -Am|
LT - [1dy
LT - uef

o O
N

200
150
100

uonenuaduo) SSI,

Month

TSS Concentration (mg/L) Monthly Average

1200

22 - &mf
2z - [dy
zz - ue|
12-390
12 - &mf
12 - [dy
12 - ugf
0Z -390
02 - Amn(
0¢ - dy
02 - ug(
6T -0
6T - Amn(
61 - [11dy
61 - uef
81 -0
81 - An(
81 - [11dy
81 - ug(
L1 -390
LT - Am(
LT - [ady
LT - ue|

[} o

oS O o O O
o O

Al

(Aep/sqq) Suipeo SSL

Month

TSS Loading (Ibs/day) Monthly Average

Figure 2.5 — Historical Influent TSS Concentration (Top) and Mass Loading (Bottom) at

Wastewater Treatment Facility

Page 13

Design Conditions
Wastewater Facility Plan —Montrose, MN | 0W1.127810

Prepared by: Bolton & Menk, Inc.



—_
S

=
L 12
=
& 10
=
3 8
£E3 6
O ~
UOL)4
s E
$-<\_J2
2 0
% N N IN DN 0O GO @O 60 O O O O © © © O — = = = N N
o Ran e B B B R e B o I o B o IR o B o B N N o N I N I N B N BN o NI N & N\ I o\ B o\ |
A EE 20 S E 20 S E 20 85 280 858 286 5 F% 2
T 535302335302 5353083533502 35335303573
< << << < < <<
Month
e Total Phosphorus Concentration (mg/L) Monthly Average
40
>
—835
>0
Q 25
—r
g3020
_515
&=
g10
S 5
v 0
2 NN NN OO®©®®®ODMOOONNO OO OO o+ A A NN N
o A A e B e B B B T e e B o B o B o I o I o o B N BN e N o\ o o 9 BN o
e SEsgETEL ST ESL ST ELEESBD SR B
2 58235302 3538502 3353083502530 = 33
2 < < < < < <
oo
Month

e Total Phosphorus Loading (Ibs/day) Monthly Average

Figure 2.6 — Historical Influent TP Concentrations (Top) and Mass Loading (Bottom) at
Wastewater Treatment Facility

F. Design Flows Loadings

The pollutant loadings are based on historical raw water monitoring data, population
projections, and industrial allocations. The City of Montrose’s wastewater treatment facility
receives pollutant loading contributions from residential, commercial, and industrial users.
The City of Montrose’s wastewater treatment facility receives pollutant loading
contributions from residential, commercial, and industrial users.

1. Residential Commercial Design Loadings

Design loadings from residential and commercial users are calculated by determining
mass per capita (e.g. lbs/capita/day) values for CBODs, TSS, Total Kjeldahl Nitrogen
(TKN), and total phosphorus. As previously discussed, common capita design loading
rates, given by the Recommended Standards for Wastewater Facilities — 2014 Edition,
are 0.17-0.22 lbs. CBODs/capita/day, 0.20-0.25 lbs. TSS/capita/day, and 0.036-0.046

Ibs. TKN/capita/day. A common loading for total phosphorus, according to Metcalf &
Eddy (2003), is 0.008 lbs. TP/capita/day.

As a conservative estimate, residential and commercial design loadings are
characterized by using the high-end value of the typical design ranges specified above.

Prepared by: Bolton & Menk, Inc.

Design Conditions
Wastewater Facility Plan —Montrose, MN | 0W1.127810

Page 14



Table 2.8 summarizes design loadings for residential and commercial users in

Montrose.

Table 2.8 — Residential and Commercial Design Loadings

day®?

Parameter Per Capita Design 2002 Design 2045 Design Value
Loading Loading

Design Population | -- 4,110 9,987

CBODs 0.22 Ibs./capita- 740 Ibs./day 2,197 Ibs./day™
day®®

TSS 0.25 Ibs./capita- 822 Ibs./day 2,497 Ibs./day™
dayt®

TKN 0.046 Ibs./capita- | 164 Ibs./day 460 Ibs./day"¥
day®®

TP 0.008 Ibs./capita- | -- 80 Ibs./day?

(1) Design value per Ten State Design Standards
(2) Design value per Metcalf & Eddy (2003)

2. Summary of Design Criteria

Table 2.9 summarizes the design flows and loadings of the Montrose Municipal
Wastewater Treatment Facility. These values will be utilized in subsequent sections to
evaluate the existing treatment system and to determine the necessary improvement

alternatives.

Table 2.9 — Summary of Design Criteria

Parameter 2045 Design Value
Average Annual Day 0.63 mgd
Average Wet Weather 0.99 mgd
Peak Hourly Wet Weather 2.95 mgd
Peak Instantaneous Wet Weather 3.40 mgd

CBODs 2,197 Ibs/day
TSS 2,497 |bs/day
TKN 460 Ibs/day
TP 80 Ibs/day

(1) Design parameter not specified for existing facility

G. Biosolids

The Montrose Wastewater Treatment Facility produces Class B biosolids stored in the
biosolids storage tank. Sludge storage bags were used in addition to the biosolids storage

tank. Biosolids were hauled off-site in Fall 2022.

Prepared by: Bolton & Menk, Inc.

Wastewater Facility Plan —Montrose, MN | 0W1.127810

Design Conditions
Page 15



Biosolids production is impacted by several variables including the amount of CBODs and
TSS loadings entering the facility, the amount removed in the treatment process, and the
type of biological treatment process. Dense non-soluble organic solids are removed in the
clarifiers, while the remaining solids and soluble organics are removed in the biological
treatment system and clarification processes. Solids production can vary significantly based
on the type of biological treatment processes utilized. In any biological system, the internal
growth of bacteria and microorganisms needed to treat the wastewater contributes
towards the overall solids production. If Montrose moves to an activated sludge-based

system, biosolids are expected to increase.

NPDES Discharge Permit

1. Existing Permit

The treatment facility’s effluent discharge is monitored and regulated in accordance
with National Pollutant Discharge Elimination System (NPDES) Permit No.
MNO0024228. A copy of the current permit is included in Appendix B. A summary of
the current effluent limits is presented in Table 2.10 below. Within the past few years
there have been a few instances where CBODs and TSS loading limits were exceeded.
Total Phosphorus concentration limits have not been exceeded and is currently
compliant with the mass loading limit goal of 10 mg/L.

le 2.10 — NPDES Discharge Limits — Montrose, MN

Parameter Season Limit Type Limits

CBODs Jan. - Dec. Monthly Ave. 25 mg/L (74 kg/day)
Jan. - Dec. Max. Week Ave. 40 mg/L (118 kg/day)
Jan. - Dec. Min. Monthly Ave. | 85%

TSS Jan. — Dec. Monthly Ave. 45 mg/L (133 kg/day)
Jan. — Dec. Max. Week Ave. 65 mg/L (192 kg/day)
Jan. - Dec. Min. Monthly Ave. | 85%

Fecal Coliform Apr. — Oct. ('\gzzmzr?:' 200 #/100 mL

pH Jan. — Dec. Monthly Min. 6.0
Jan. - Dec. Monthly Max. 9.0

Total Phosphorus | June - Sept. Monthly Ave. 1.3 kg/day
Jan. — Dec. Monthly Ave. 1.0 mg/L

Potential Future Effluent Limits

1. Phosphorus Limits

In September 2018, MPCA released a Phosphorus Effluent Limit Review for the
Greater Crow River Watershed. This memorandum is found in Appendix E, addresses
how excess total phosphorus (TP) contributes to higher levels of algae, which
negatively impacts the ecosystem. Whenever algae blooms levels are too high, the
MPCA is required to develop a plan to reduce TP levels.

The 2018 Montrose NPDES permit has a State Discharge Restriction (SDR) Phosphorus

Prepared by: Bolton & Menk, Inc.
Wastewater Facility Plan —Montrose, MN | 0W1.127810

Design Conditions
Page 16




limit of 1.0 mg/L calendar monthly average, a River Eutrophication Standard (RES)
water quality based effluent limit (WQBEL) for June-September of 1.30 kg/day based
on achieving a long-term (multi-summer) average of 0.62 kg/day, and a 12-month
moving total WQBEL of 1,079 kg/yr to protect Lake Pepin. These limits may be
reevaluated during the permit renewal process.

The 5-year average effluent phosphorus levels have been a calendar month average of
0.643 mg/L, a monthly effluent loading of 0.89 kg/day, and a yearly loading of 325.22
kg/year. The 2045 design loading is 79.90 Ibs/day.

Research has shown that some phosphorus, in the range of 0.02 mg/L to greater than
0.10 mg/L in similar facilities, can be recalcitrant (non-reactive) and soluble. This type
of phosphorus cannot be precipitated and filtered out. It requires reverse osmosis
(RO) filtration to remove. RO technology is not practical to install at the tail end of a
wastewater treatment facility.

Another method of phosphorus removal requires that the facility would need to
convert all the reactive phosphorus to solids. An additional unit process would be
necessary to fully react all the phosphorus and capture the resulting solids. Chemical
addition, rapid mix, and flocculation would be necessary after the final clarifiers to
maximize the conversion of phosphorus to solids. Solids capture technology would be
required, such as a filter or ballasted clarification. Many filtration options are available
to meet the new limits including disc filters, ultra-filtration membranes, upflow sand
filtration, and gravity sand media filtration.

2. Nitrogen Limits

The State of Minnesota has implemented a Nutrient Reduction Strategy (NRS) to meet
in-state and downstream water quality goals. Nitrogen has been identified as a target
pollutant in this effort with a milestone for the Mississippi River set at a 20 percent
reduction by 2025. As a result, wastewater treatment facilities throughout the State
have received additional limits and monitoring requirements for various nitrogen
compounds. The Montrose wastewater treatment facility is not currently subject to
limits on ammonia-nitrogen (NHs-N) discharge.

The biological process of nitrification is used to convert ammonia in the raw
wastewater to nitrate prior to discharge. This is the first step to achieving a total
nitrogen limit. Denitrification, which is the conversion of nitrate into nitrogen gas,
requires additional treatment to achieve. In this process, nitrate-rich water passes
through a mixed tank that is absent of free oxygen. In this environment, bacteria
utilize the bound oxygen in the nitrate compound and reduces it to nitrogen gas which
then off-gasses to the atmosphere and is removed from the liquid stream. Design of
the system is dependent on the specific total nitrogen entering the system and
effluent limit. The design may include the following components:

e Anoxic Tank

e Recycle Pump(s)

e Anoxic Mixer(s)

e Supplemental Carbon Source
3.  Total Chlorides

The Montrose Municipal Wastewater Treatment Facility monitors specific conductivity
for total chlorides in their treated effluent discharge. In the most recent permitting

Prepared by: Bolton & Menk, Inc. Design Conditions
Wastewater Facility Plan —-Montrose, MN | OW1.127810 Page 17



cycle, many municipalities in western and southern Minnesota with low flow receiving
streams have received discharge limits for total chlorides.

Chloride is a mineral ion that is found naturally in water, foods, and other sources. The
primary source of chlorides in wastewater is from water softeners installed in homes
and businesses to remove naturally occurring hardness in groundwater. Water
softeners reduce hardness in drinking water by exchanging natural hardness ions
(calcium and magnesium) in the drinking water with sodium, which does not
contribute to hardness. As these ions are exchanged with the softening units,
eventually there is no more sodium to exchange, and the water cannot be softened.
Once this happens, the softeners automatically recharge by backflushing a brine (salt)
solution through the media bed. This brine solution contains high concentrations of
chlorides that are discharged to the sanitary sewer system once recharging is
complete.

Wastewater treatment technologies are not equipped to remove dissolved ions such
as chloride in a cost-effective manner. In nearly all cases, source reduction of chlorides
is the most cost-effective way to achieve a chloride limit. To do this, some
communities have opted to implement reverse osmosis, lime-soda ash softening, or
other softening treatment at their municipal drinking water treatment facility.
Producing soft drinking water encourages residents and businesses to reduce salt
usage, which lowers chloride discharge to the wastewater system and may help meet
limits.

Montrose Wastewater Treatment Facility currently provides treated water with a total
hardness of 430.96 mg/L as CaCOs.

4. Other Salty Discharge Parameters

The Effluent Limitations Summary received from the MPCA also includes proposed
concentration limits for hardness (calcium + magnesium), total dissolved solids, and
specific conductivity. Similar to the proposed chloride limit, these values are
equivalent to the historical monthly maximum concentration measured at the facility
(excluding outliers). The proposed average limits are as follows:

e Hardness (Ca + Mg) =431.18 mg/L as CaCOs
e Total Dissolved Solids (TDS) = 1,341.34 mg/L
e Specific Conductivity = 2,393.70 umhos/cm

These parameters consist of dissolved ions that conventional wastewater treatment
technologies are not equipped to remove. Similar to chloride, source reduction
strategies through drinking water treatment improvements (i.e. softening and/or
blending) are likely needed to ensure these limits are met. The MPCA has been
promoting the concept of “linkage,” whereas only a chloride limit is issued by the
MPCA and the above salty discharge parameters are assumed to be met.

5. Other Considerations

The U.S. EPA conducted extensive research on the environmental impacts of
pharmaceutical products that pass-through wastewater treatment plants. This
research suggests that endocrine disruptor chemicals impact aquatic life, the EPA
finalized regulations on pharmaceutical waste production by healthcare facilities in a
rule published in 2019. There are no conventional treatment technologies for the
removal of these chemicals.

Prepared by: Bolton & Menk, Inc. Design Conditions
Wastewater Facility Plan —-Montrose, MN | OW1.127810 Page 18



lll. Existing Wastewater Facilities
A.  Overview of System

Montrose Utilities owns and operates a Class B wastewater treatment facility that treats
municipal wastewater generated by residents and businesses throughout the City of
Montrose, the City of Waverly, and 12-Hi Mobile Home Park. The facility continuously
discharges treated effluent to an unnamed creek the flows into Mud Lake in the Woodland
Wildlife Management Area in accordance with National Pollutant Discharge Elimination
System (NPDES) Permit No. MN0024228.

1. History

The Montrose Municipal Wastewater Treatment Facility was originally constructed in
1965 and consisted of a series of stabilization ponds. The facility received significant
upgrades in 2002. These upgrades are summarized in the following bullet points:

e Meter vault with influent magnetic flow meter
e Mechanical fine screen with manual bar screen bypass
e High intensity aeration ponds
e Two Clarifiers
e Ferric chloride feed system
e UV disinfection
o WAS lift station
e Biosolids storage
2. Process Description

The Montrose Municipal Wastewater Treatment Facility utilizes a combination of
physical, chemical, and biological treatment processes to produce treated effluent
that complies with all requirements specified by their NPDES discharge permit. The
facility is equipped with a fine screen, two high intensity aeration ponds (Ponds 1 & 2)
adjacent to three polishing ponds (Ponds 3, 4, & 5), two final clarifiers including
chemical treatment, and ultraviolet (UV) disinfection is completed prior to discharge
into Mud Lake. The biosolids treatment consists of a waste activated sludge (WAS)
pump station, biosolids storage, and a biosolids transfer pump. Table 3.1 below
summarizes the sizes and capacity for the existing components at the facility. Figure
3.1 illustrates the process flow diagram for the existing treatment facility. Figure 3.2 is
a location map of the existing treatment facility and lift stations.

Prepared by: Bolton & Menk, Inc. Existing Wastewater Facilities
Wastewater Facility Plan —-Montrose, MN | OW1.127810 Page 19



Table 3.1 — Summary of Existing Wastewater Treatment Components

PRELIMINARY TREATMENT

Lift Station Pumps

Type KSB Submersible

No. of Units 3

Design Capacity | 960 gpm (with one pump out of service) @ 50 ft. TDH, 25 HP
Fine Screen

No. of Units 1

Design Capacity

2.0 MGD w/ washer or 3.5 MGD w/out washer

Chemical Feed Pumps

Type Peristaltic Metering Pumps
Chemical Ferric Chloride

No. of Units 2

Design Capacity | 0.25 GPH

SECONDARY TREATMENT

High Intensity Aeration
Basins (Ponds 1 & 2)

Capacity 4.0 MG (Pond 1), 4.0 MG (Pond 2)
Aeration Blowers
Type Positive Displacement w/ VFD
No. of Units 2
Design Capacity | 50 HP, 690 SCFM @ 8.3 PSIG
Diffusers
Type Fine Bubble
Final Clarifiers
Type Circular, Center Feed, Flocculating
No. of Units 2
Design Capacity | 0.69 MGD (each) (1/2 PHWW)
Scum Pump 100 GPM @ 20 ft. TDH
Size 35 ft. dia., 14 ft. SWD

Chemical Feed Pumps

Type Peristaltic Metering Pumps
Chemical Ferric Chloride

No. of Units 2

Design Capacity | 0.25 GPH

DISINFECTION

Ultraviolet Disinfection

Type Low Pressure UV Lamps
No. of Banks 2
No. of Lamps 48

Design Capacity

1.648 MGD (PIWW)

BIOSOLIDS TREATMENT

Prepared by: Bolton & Menk, Inc.

Wastewater Facility Plan —Montrose, MN | 0W1.127810

Existing Wastewater Facilities
Page 20



WAS Pumps

No. of Units

2

Design Capacity

100 GPM @ 20 ft. TDH, 5 HP

Biosolids Transfer Pump

No. of Units

1

Design Capacity

600 GPM @ 25 ft. TDH, 10 HP

Biosolids Storage Tank

Dimensions

105' long x 55' wide x 14 ft. SWD

Storage Capacity

80,850 ft2 or 605,000 gal

Storage Mixers

2 - 15 HP Submersible Mixers, 15,600 gpm

Prepared by: Bolton & Menk, Inc.

Wastewater Facility Plan —Montrose, MN | 0W1.127810

Existing Wastewater Facilities
Page 21



WASTEWATER TREATMENT FACILITY PLAN

FIGURE 3.1

MONTROSE, MINNESOTA

JANUARY, 2023

H:\MTRS\OW1127810\2_Preliminary\C_Reports\Figures\Figures - CAD\127810_MTRS_FACILITY PLAN.dwg 1/6/2023 10:46:44 AM

it

i - i e .

e Lo
f

—_FERRIC CHLORIDE FEED SYSTEMS
g
o
v i
bR
INFLUENT v i
vaws, . MANHOLE
ot NO.1
v §
f_. H D
vanws § van
: B i | | ona 5 v MANHOLE
g H H VALE METER | FINE SCREEN | cowtmoL mansoe [ 2 No-2
H H H vauLT vauLT | | sTRucTURe No.6 | vas
g NO.1 v
| | ki
INFLUENT 3w
UFTSTATION gg,| l. !
24| L HIGH INTENSITY
58 AERATION BASINS vz
8¢ D z
e MANUAL o
BAR SCREEN kom— £
EPP-2 3
: vwiss v e 1
H

LanD
APPLICATION

DIFFUSED.
OUTFALL

NHOLE

SUPERNATANT
ORAWOFF
STRUCTURE
was
J, =D UIFT STATION
BI050LIDS STORAGE
\{/
D .
- = ez

N~ | ¢ _}m O

- 2 o= |

6" PARSHALL 2 i -

FLUME

STRUCTURE
No.8

UV DISINFECTION

STRUCTURE
NO.7

SCUM MANHOLE/
LIFT STATION

i
CONTROL
STRUCTURE

. nos

FROM WAS
LFT STATION




FIGURE 3.2
JANUARY, 2023

WASTEWATER TREATMENT FACILITY PLAN

MONTROSE, MINNESOTA

TREATMENT FACILITY *

L
=
<

=

S w
-
(%]
<
=

NV Z0:£¥:0T €202/9/T SMP'NV1d ALITIOV4 SYLN 0T8LZT\QVD - s2in3ij\sain3ij\sy0day D)




FIGURE 3.3
JANUARY, 2023

WASTEWATER TREATMENT FACILITY PLAN

MONTROSE, MINNESOTA




a)  Lift Stations

The service area consists of 5 (five) sanitary lift stations, eleven (11) Waverly lift
stations (two pump to the Montrose Municipal Wastewater Treatment Facility),
and one privately owned lift station. Raw wastewater generated throughout the
service area is conveyed to the municipal treatment facility via a 24-inch gravity
sewer. The main lift station, located onsite, pumps the raw wastewater in a 10-
inch PVC pipe through the meter vault, with a magnetic flow meter installed in
2021, to the pretreatment building.

The main lift station is designed for PHWW flow. The capacity is 960 gpm at 50
ft total dynamic head (TDH) with one pump out of service. The treatment
capacity of these processes is controlled by influent flow rates (hydraulic
loading) rather than BOD loading (organic loading).

The main lift station is in fair condition, but in need of improvements. Pump #3
was recently rebuilt, pump #2 is on the maintenance schedule to be rebuilt as
well, and parts are difficult to acquire. The valve vault is regularly full of water;
site grading modifications would improve access to the valves. Montrose has
issues with rag accumulation in their lift stations and pretreatment building and
grinders may protect the downstream equipment. The main lift station also
needs a new control cabinet.

b) Preliminary Treatment Building

The mechanical fine screen, located in the preliminary treatment building, is
used to remove solids (0.25” or larger) such as sticks, rags, and other debris that
may be present in the wastewater. A manual bar screen is provided as a backup
for maintenance or failure of the mechanical fine screen. The mechanical fine
screen is based on the PIWW flow and the current design capacity is 2.0 MGD
(with washer on).

This building also houses employee desks, lab space, and the blowers. The doors
need replacement, and the masonry suffers from efflorescence. The blowers are
original; sizing should be upgraded to new positive displacement blowers to
meet demands. The VFDs should be replaced as well. An electrical study should
be completed to determine the needs of the SCADA system.

¢) Aeration Basins and Polishing Ponds

The screened wastewater splits the flow into the high intensity aeration basins
where oxygen and mixing are supplied to the biology. All pond control
structures need to be replaced. The high intensity aeration basins (Ponds 1 & 2)
are currently operating as an activated sludge process, but there is not return
sludge. In this process, the waste is biologically treated by biomass, or
“activated sludge”, which is present in the aeration basin. The aeration basins
are currently sized at 4.0 million gallons each. Oxygen is supplied in the basins
through an aeration system to increase the rate of biological treatment, which
consumes oxygen. The air used to supply the oxygen also provides mixing within
the aeration basins to prevent solids from settling. Stubouts in Control Structure
No. 1 allow for future return activated sludge (RAS) to be conveyed to the high
intensity aeration basins.

Prepared by: Bolton & Menk, Inc. Existing Wastewater Facilities
Wastewater Facility Plan —-Montrose, MN | OW1.127810 Page 25



Due to the expected large increase in flows, the current aeration basins (Ponds
1 & 2) will need more oxygen supplied to them or be used in a different capacity
such as roughing ponds.

The polishing ponds (Ponds 3, 4, & 5) allow the biomass and other suspended
solids to settle, allowing clear liquid to be separated from the settled activated
sludge. Section IV will give more detail regarding the use of these ponds.

d) Final Clarification

The wastewater from the polishing ponds goes through Control Structure No. 6
and into the final clarifiers. Ferric chloride is added in Control Structure No. 6 to
aid in coagulation of the smaller particles entering the clarifiers to create a floc
or larger particle. The final clarifiers have a concentric drive suction type floc
clarifier mechanism controlled by VFDs. When the plant switched from
aluminum sulfate to ferric chloride, the drive was turned off. In the clarifiers less
dense suspended solids are given time to settle. They are removed by the
clarifier sludge collector mechanism and are pumped to the biosolids storage
tank using the waste activated sludge (WAS) lift station. Floating solids, or scum,
such as oil and grease are also removed by the surface skimming mechanisms.

Since construction the West clarifier has settled such that the East clarifier is
higher, hydraulically this makes removing sludge more difficult. Clarifiers
effectively reduce the loading to the biological treatment system and eliminate
issues with solids accumulation. Scum from the clarifiers is diverted to the scum
manhole/lift station which flows into the biosolids storage tank. Clean water
flows under the baffle wall, over the v-notch weirs, into the effluent trough, and
out to the UV disinfection units. The baffle walls are not level and need to be
replaced with the louver. A new valve box is also needed.

The current facility has two 35-ft final clarifiers each designed at one-half of a
PHWW flow with a combined capacity of 1.38 MGD.

e) Disinfection and Reaeration

Before final discharge to the wetlands, the treated wastewater must be
disinfected to remove harmful bacteria. The existing UV disinfection system is
used for disinfection purposes. Two banks of low-pressure ultraviolet lamps
inactivate the bacteria to accomplish disinfection. An electric hoist with a beam
should be added to aid in pulling UV banks. From the UV channel, the
disinfected wastewater flows through the Parshall flume and is discharged.
Space has been allotted for expansion of the UV system. The effluent discharges
to an unnamed creek the flows into Mud Lake in the Woodland Wildlife
Management Area.

The UV disinfection system is designed based on the PIWW flow of 1.648 MGD
and consists of one open flow channel with two UV banks and a total of 48
lamps.

f)  Biosolids Processing

A byproduct of the wastewater treatment process is the production of biosolids.
Solid byproducts are derived from various sources throughout the treatment
process and includes both inorganic and organic components. Much of the
inorganics are removed in the screening process, which is inert and cannot be
processed further. Therefore, these solids are disposed of at a landfill and are

Prepared by: Bolton & Menk, Inc. Existing Wastewater Facilities
Wastewater Facility Plan —-Montrose, MN | OW1.127810 Page 26



not incorporated into the biosolids. The organic portion of solids are both
natural in the raw wastewater and created in the biological treatment process
as part of microbial metabolism. Sludge from the bottom of the final clarifiers,
as well as the scum troughs, is pumped to the biosolids storage tank which has a
capacity of 80,850 ft3 (~605,000 gallons). Supernatant from the biosolids storage
tank flows back into the influent lift station. Solids in the storage tank
decompose and settle by gravity to the bottom of the tank. During the first 18
years of operation, the biosolids storage tank was not emptied. The biosolids
turned into a jello material. In the summer of 2020, water was added to the
biosolids storage tank to pump the solids to a sludge dewatering bag. The bag
was removed in the fall of 2022. Montrose WWTF continues to pump WAS and
scum to the biosolids storage tank.

Solids processing infrastructure is chosen based on the type of liquid stream
processes used to treat the raw wastewater. Anaerobic digestion is often used
in combination with primary clarifiers due to the need to break down the
complex organic material that settles out in the clarifiers. With an extended
aeration activated sludge process that is designed to handle high organic and
solids loadings, the need for primary clarification and anaerobic digestion is
eliminated.

g) Summary

Structures within the facility are structurally sound, process and mechanical
equipment is in fair condition with some needed upgrades and replacements,
and pond linings have not been inspected. As mentioned previously, the
buildings throughout the facility have efflorescent issues.

Review of the existing wastewater facility indicates that the existing wastewater
treatment facility is at capacity given the current loading; however, with flows
and loading increasing dramatically in the near future, the plant will need to be
upgraded to meet permit limits. Section IV will discuss alternatives for
upgrading the facility.

B. Treatment Performance

The treatment facility’s NPDES permit specifies pollutant discharge limits for CBODs, TSS, pH,
fecal coliform, and total phosphorus. Figures 3.4 through 3.6 show reported effluent
discharge values for each of these pollutants from 2017 to 2022. In this timeframe,
Montrose staff mostly meets these discharge parameters.

Prepared by: Bolton & Menk, Inc. Existing Wastewater Facilities
Wastewater Facility Plan —-Montrose, MN | OW1.127810 Page 27



45.000

= 40.000

&5 35.000

E 30.000

= 25.000

S 20.000

S 15.000

£ 10.000

8 5.000

S 0.000

(@] N IN IN IN 0O O 00 00O O O O O © ©O © © = = «— — N
" = o e e e e e e = = = NN NN AN NN NN AN
A R R M R
2 REE8EE 2855885885528 ¢E
@) < = <= < < <

Month

e (CBOD5 Concentration (mg/L) Monthly Average
= CBOD5 Concentration (mg/L) Monthly Maximum
e (CBOD5 Concentration (mg/L) Design Average

50

> 45

S

>40 A

235 A

< 30

e

—%20

o 15

=

10

2 5

o

m 0

© N N IN N 00 O 0 O OO OO0 O = = N
™ = e e e e e e e = 1 AN AN NN AN AN NN NN
S = B8 g = > B S /= 8 g m >»E S = 8o
T 535302 535053353023 350 =8 4530~
< < < < <

Month

e (CBOD5 Loading (Ibs/day) Monthly Average
e (BOD5 Loading (Ibs/day) Design Average

Figure 3.4 — Historical Effluent CBODs Concentration (Top) and Mass Loading (Bottom)
at Wastewater Treatment Facility

Prepared by: Bolton & Menk, Inc.

Existing Wastewater Facilities
Wastewater Facility Plan —Montrose, MN | 0W1.127810

Page 28



70.000

= 60.000
o5
g 50.000
Nt
g 40.000
Z 30.000
E 20.000
o 10.000
Q
S 0.000
(@] N N IN DN O O 0 60 O OO0 OO0 00 © © © O W = — —
%%} ™ = e e e =+ AN AN AN AN NN N NN
X T S S S N N
= EEZ8EE3885288E288E28¢8
< < << << <
Month
e TSS Concentration (mg/L) Monthly Average
e TSS Concentration (mg/L) Monthly Maximum
eSS Concentration (mg/L) Design Average
120
®
=5 100
P
< 80
—r
o
£ 60
b5
T 40
—
vy 20
wn
F
0
N N N IN O O GO 00 OO0 OO0 OO0 OO0 © © © O W W — —
A o B B I e T e B B o B o B o S o BN B o R N B N I o N B o N N o N e N e
EE28E8E528E8528E85288528¢8
<< << << << <<
Month

e TSS Loading (Ibs/day) Monthly Average
eTSS Loading (Ibs/day) Design Average

Figure 3.5 — Historical Effluent TSS Concentration (Top) and Mass Loading (Bottom) at
Wastewater Treatment Facility

Prepared by: Bolton & Menk, Inc. Existing Wastewater Facilities
Wastewater Facility Plan —-Montrose, MN | OW1.127810 Page 29



1.200

-~

El.OOO

— 0.800

=

'90600

+ U,

(95

i=]

= 0.400

5]

=

£ 0.200

| &)

20.000

— N DN IN IN GO C© 00O 00 O O O OO0 © © O O ™ ™ = —
o — = H o+ A = = H = = 1NN NNNNNNN
= 3 T T T T T T T T T T
> EE 28 EE 28 S E28SE 28 5% >89
8 EQE\OEQEOEQEOEQE\OEQEOE
é < < << < <<

e Total Phosphorus Concentration (mg/L) Monthly Average

e Total Phosphorus Concentration (mg/L) Design Average

5
> 4.5
_g.
>
235
= 3
E“’Z'S
s 2
o
I
O1.5
— 1
w
0.5
7 J
o 0
< N INIDNIDNOO®OWOO®M®MOO O O OO OO0 O A A A N
% o = H =1 =1 H H = =+ NN N NN NN NN
2 T
= S 2 >0 £ 2 20 £ F 20 €7 >80 £ F >0 5
~ C 53530 2 a0 agag30= 580 335o0c=
< << < << <
Month

e Total Phosphorus Loading (Ibs/day) Monthly Average
e Total Phosphorus Loading (Ibs/day) Design Average

Figure 3.6 — Historical Effluent TP Concentrations (Top) and Mass Loading (Bottom) at
Wastewater Treatment Facility

Prepared by: Bolton & Menk, Inc. Existing Wastewater Facilities
Wastewater Facility Plan —-Montrose, MN | OW1.127810 Page 30



IV. Alternative Design Concepts and Cost Analysis

A. General

This section discusses alternatives to improve the City of Montrose’s wastewater treatment

system based on the detailed evaluation of design criteria and existing conditions presented

in Sections Il and lll. Improvement needs are driven by the age and condition of the existing

facility, as well as more stringent discharge limits that are expected over the next few

permitting cycles.

B. Treatment Alternatives

There are several categories of alternatives that are given consideration when determining

effective wastewater treatment improvements. For the City of Montrose, these broad

alternative solutions include:

1. Upgrade the existing facility.

2. Construct a new mechanical plant.

3. Regionalize with the city of Buffalo.

4. Do nothing.

Determining the best approach to implementing improvements is influenced by several

factors, including the age/condition of the existing infrastructure and the technological

capacity of the treatment processes to meet current and future NPDES discharge

requirements. As discussed in Section Ill, the Montrose wastewater treatment facility

consists of a variety of different treatment processes that vary in both physical condition

and effectiveness. The primary limitation of the existing wastewater facility is the limited

budget and space to expand.

1. Upgrade the Existing Facility